
The effect of anoxic selectors on the control of activated
sludge bulking and foaming

C. Robert L. Mangrum

Masters thesis submitted to the Faculty of the Virginia
Polytechnic Institute and State University in partial

fulfillment of the requirements for the degree of

Master of Science
in

Environmental Engineering

Clifford W. Randall, Chair
Thomas J. Grizzard

Bill H. Kornegay

October 26, 1998
Falls Church, Virginia

Keywords:  Selectors, Storage, High Rate Metabolism

Copyright 1998, C. Robert L. Mangrum



The effect of anoxic selectors on the control of activated

sludge bulking and foaming

C. Robert L. Mangrum

(ABSTRACT)

Laboratory scale activated sludge experiments were conducted on primary
[...]
plant relative measurements between the selector unit and the control could not be made

to determine the effects of selectors on low F/M bulking control.  (2)  To investigate

control strategies to remedy bulking due to S. Natans.

As a result of these investigations the following were determined.  The large

surface area to volume ratio of pilot units as compared to full scale treatment facilities

can make S. Natans attached growth become significant and predominate in the MLSS

population in pilot units through seeding.  Seeding occurs due to abundant S. Natan

growth on pilot unit surfaces and feed lines.  This growth can be reduced by scrubbing

daily all wetted surfaces and routine replacement of all tubing/piping.  Bulking due to S.

Natan seeding can be corrected with high DO concentrations for complete mix systems,



28

aerobic selectors or anoxic/anaerobic compartments preceding main biological treatment.

If seeding is too excessive the control methods may not be successful.

-  van Niekerk, A. M., Jenkins, D. and Richard, M. G. “A Mathematical Model of the

Carbon-Limited growth of Filamentous and Floc-Forming Organisms in Low F/M

Sludge.”  Journal of the Water Pollution Control Federation, Volume 60, 100-

106 (1988)

This paper presented a methodology for predicting the performance of aerobic

selectors in controlling low F/M activated sludge bulking through mathematical

modeling.  The model predicts growth competition between a floc forming organism

(Zoogloea ramigera) and a filamentous organism (type 021N) for a single carbon

limiting substrate.  Type 021N is a filamentous organism commonly found in low F/M

CSTRs.  Z. ramigera is a common floc forming organism found in SBR’s and aerobic

selector low F/M activated sludges.

The model, using mass balance equations, predicts the net growth rate for each

organism given certain conditions.  Thus, the model enables the predominate organism to

be identified and thus the status of bulking can be determined.  Both Monod and

Blackman kinetics were initially utilized in the model.  For the short chain organic acid

substrate Blackman kinetics were found to be more accurate in predicting the dominate

organism.  Modeling results were verified through full scale testing of municipal

wastewaters.

Modeling results agreed with two previously observed characteristics of aerobic

selectors.  If selectors are sized too small a large portion of the soluble substrate is

transported into the main aeration basin thus allowing filamentous bacteria to

predominate given their higher affinity for substrate at lower concentrations.

Conversely, if the selectors are oversized the substrate gradient is not high enough to

induce rapid soluble substrate uptake which also leads to large amounts of soluble

substrate entering the main aeration basin thus enabling the filamentous organisms to

become predominate.



29

For the conditions outlined in the paper the optimum aerobic selector detention

time was determined to be 14 minutes with an acceptable range of 12 to 20 minutes.

Pilot testing confirmed the results of selectors being too small and too large for detention

times of 7.5 and 30 minutes, respectively.  Another important factor which arose from

modeling simulations and from pilot testing was that relatively short periods (1 to 2

sludge ages) are required for bulking to be established if aerobic selectors are taken off

line in low F/M CSTRs.  On the other hand relatively long periods (5 to 8 sludge ages)

are required for aerobic selectors to reduce low F/M bulking.  This phenomena is termed

“the slow bulking sludge response”.

Since optimum selector size is dependent on the influent substrate concentration

and flow rate a minimum 3 compartment selector design is recommended to allow for

varying concentrations and flows over time.  Each individual compartment can be sized

for different expected conditions.  Additionally this research showed that floc loading,

which is used by many people for sizing selectors, incorrectly neglects substrate uptake

rates.  However, as will be discussed later, floc loading can influence the mechanism

responsible for substrate removal in the selector (i.e., storage or high rate metabolism).

-  Pagilla, K. R., Jenkins, D., Kido, W. H. “Nocardia Control in Activated Sludge by

Classifying Selectors.”  Water Environment Research, March/April, 235-239

(1996)

This research investigated the effects of controlling Nocardia sp. in activated

sludge through the promotion of surface foam and subsequent removal from the system.

Foaming problems in activated sludge due to Nocardia and other bacteria from the

actinomyces genus can lead to effluent deterioration (Pitt and Jenkins, 1990).  Waste

activated sludge containing high amounts of Nocardia when fed to anaerobic digesters

can cause surface foam buildup leading to solids profile inversion, tipping of digester

floating covers, and clogging of gas collection systems (Pitt and Jenkins, 1990).  In

activated sludge systems Nocardia foaming enhancement occurs due to higher

wastewater temperatures, higher sludge ages, surface foam trapping in the secondary

treatment system, recycle of secondary scum and also has an optimum pH of 6.5 (Pitt



30

and Jenkins, 1990; Cha et al., 1992; Jenkins et al., 1993).  It has been reported that at

low concentrations surfactants can have a synergistic effect on Nocardia foaming in

activated sludge.

Laboratory and full scale experiments were conducted to measure the effects of

classifying selectors on controlling Nocardia foaming.  Three CSTR pilot units were

used, one as the control and two as classifying selector units.  The control unit utilized a

subsurface withdrawal method to transfer MLSS to the secondary clarification system

which represented foam trapping in the aeration basin.  The classifying selector units

were equipped with a foam window which allowed excess foam to be wasted into a foam

collector.  In both selector units influent and RAS flows were stopped once per day for

approximately ten minutes while high rate aeration was performed.  At the end of this

period the excess foam was manually scrapped through the foam window into the foam

collector.  In one of the selector pilot units a readily biodegradable nonionic surfactant

was introduced prior to the high rate aeration period.

Full scale experiments were conducted at the Sacramento Regional Wastewater

Treatment Plant a 150 mgd pure oxygen activated sludge system.  An existing RAS

channel was retrofitted as a continuously operating classifying selector.

Results of the investigations showed that pilot and full scale classifying selectors

were effective in reducing foam over the control unit.  Introduction of a readily

biodegradable nonionic surfactant prior to foaming (the high rate aeration period of the

classifying selector), in the pilot unit only, further reduced Nocardia levels below that of

the classifying selector with out surfactant addition.

-  Cha, D. K., Jenkins, D., Lewis, W. P. and Kido, W. H.  “Process Control Factors

Influencing Nocardia Populations in Activated Sludge.”  Water Environment

Research, January/February, 37 - 43 (1992)

In an effort to reduce the deleterious effects of Nocardia through process control

of activated sludge this research investigated the following; washout MCRT of Nocardia

in activated sludge, the effect of foam recycle on Nocardia populations in activated

sludge, the effect of pH on Nocardia populations in activated sludge, and the ability of



31

aerobic and anoxic selectors on controlling Nocardia in activated sludge systems.  All

investigations were performed in continuous flow pilot-scale units which received

primary effluent from the Sacramento California Regional Wastewater Treatment Plant.

It was determined that Nocardia generally increases with increasing MCRT over

the range of MCRT’s tested (1.5 to 15 days).  The washout MCRT of Nocardia was

found to fit the Arrhenius relationship with temperature.  However, activated sludge

systems which employed either foam trapping in the aeration basins or between the

aeration basins and secondary clarifiers and/or did not remove secondary foam (scum)

from the process could not significantly washout Nocardia.  Secondary scum removal

could occur by directly removing the scum from the secondary clarifiers or from utilizing

dissolved air flotation devices for WAS thickening.  The data show that foam recycle

increased Nocardia filaments by approximately 10 times over those systems that did not

recycle foam.  Foam recycle was approximated in the pilot units by using a sub-surface

withdrawal scheme in both the aeration basin and the secondary clarifier.  The optimum

pH for Nocardia growth was determined to be 6.5.

Aerobic selectors are effective in reducing Nocardia from activated sludge

systems with MCRTs of approximately 5 days.  Aerobic selectors were found not to be

effective for activated sludge systems with 10 day MCRTs.  The reasons for this are

unknown and warrant further research since the growth relationships between N. amarae

and Z. ramigera in aerobic conditions show the substrate uptake rate of Z. ramigera is

greater than N. amarae at higher growth rates.  Conversely, the substrate uptake rate of

N. amarae is greater than Z. ramigera for low growth rates.  Therefore, the high substrate

concentration present in the aerobic selector should present conditions where Z.

ramigera out competes N. amarae and thus be predominate for all sludge ages.

Anoxic selectors were found to be effective in controlling Nocardia populations

in nitrifying activated sludge systems with a 12 day MCRT.  This is in agreement with

the pure culture data which showed that the denitrification rate of N. amarae was 2 to 3

orders of magnitude less than Z. ramigera.  It is noted that N. amarae only denitrifies

nitrate to nitrite rather than to nitrogen gas.



32

-  Other Works Reviewed

Jenkins, D., Richard, M. G. and Daigger, G. T. Manual on the Causes and Control of
Activated Sludge Bulking and Foaming.  Lewis Publishers, Chelsea, MI, 184p.,
1993

Randall, Clifford W., Barnard, James L., Stensel, H. D., eds.  Design and Retrofit of
Wastewater Treatment Plants For Biological Nutrient Removal.  Technomic
Publishing, Lancaster, Pennsylvania, 417p., 1992

Higgins, Matthew, J. and Novak, John, T.  “The effect of cations on the settling and
dewatering of activated sludges: Laboratory results.”  Water Environment
Research, 69: 215-224 (1997)

Higgins, Matthew, J. and Novak, John, T.  “Dewatering and settling of activated sluges:
The case for using cation analysis.”  Water Environment Research, 69: 225-232
(1997)



33

CHAPTER III.  MATERIALS AND METHODS

Overview

Two pilot activated sludge units were constructed to evaluate the effects of anoxic

selectors on controlling activated sludge bulking and foaming.  The experimental (anoxic

selector) pilot unit was identified as Pilot A while the control unit was identified as Pilot

B.  Both the experimental unit and the control were constructed to simulate the proposed

full scale upgraded and expanded facility with the only difference being that pilot A had

a three stage anoxic selector zone preceding the main biological reactor while Pilot B did

not.

Experimental Design

The following historical values were used in the kinetic design of the full scale

facility:  BOD5 175 mg/L (maximum week), TKN 35 mg/l N (maximum week) Inert

suspended solids 30 mg/l (maximum week), temperature 10 C, peak flow factor 1.8, pH

7.2 su (corrected through alkalinity addition) and a 1.2 nitrification safety factor.

Results from kinetic modeling indicated that the proposed full scale activated sludge

facility would require a 10 day oxic MCRT and a 10 hour oxic HRT which results in a

MLSS of 3,000 mg/l to achieve the stipulated ammonia-nitrogen limits during winter

months.

The three stage anoxic selector was designed with a decreasing F/M ratio of 12, 6

and 3 kg BOD5 / kg MLSS-day based upon average influent loadings.  The selector had a

total HRT of 25 minutes.  The first two selector zones were equal in size with the third

zone being equal to the first two.

Pilot Program

The pilot program consisted of two individual process trains located at the

treatment facility and was operated by plant staff with daily direction by the author.

Figure 1 presents a schematic of the pilot program.



34

Figure 1

Pilot Program Schematic

One process train was the control (Pilot B) for the study and modeled the existing

secondary treatment process of the full scale activated sludge treatment facility.  The

other process train (Pilot A) simulated the proposed anoxic selector activated sludge

process.  The biological process following the selectors was a complete mix system.  The

complete mix system was used instead of the proposed plug flow regime due to the

availability of the complete mix units.  The need to begin the pilot program immediately

was because of a consent order deadline for a preliminary engineering report to be filed

less than three months from the start of the pilot program.  The pilot testing program is

presented in Table 1.  Microorganism examinations were performed weekly using a

1000X phase contrast microscope and Gram and Neisser staining procedures were also

performed.



35

Table 1

PILOT PLANT TESTING & SAMPLING PROGRAM
Pilot Unit

Sample Method of Testing
Location Test Frequency Collection Party Pilot A Pilot B

Pilot Influent
Flow 7 Days/wk Continuos City of Bedford 9 9

pH 7 Days/wk 24 hr Comp. City of Bedford 9 9

Temperature 7 Days/wk Insitu City of Bedford 9 9

Alkalinity 7 Days/wk 24 hr Comp. City of Bedford 9 9

COD 5 Days/wk 24 hr Comp. City of Bedford 9 9

SCOD 5 Days/wk 24 hr Comp. City of Bedford 9 9

BOD5 5 Days/wk 24 hr Comp. City of Bedford 9 9

SBOD5 5 Days/wk 24 hr Comp. City of Bedford 9 9

TSS 5 Days/wk 24 hr Comp. City of Bedford 9 9

TKN M,W,TH 24 hr Comp. Olver Labs 9 9

Ammonia M,W,TH 24 hr Comp. Olver Labs 9 9

Nitrate M,W,TH 24 hr Comp. Olver Labs 9 9

Nitrite M,W,TH 24 hr Comp. Olver Labs 9 9

Inert Suspended Solids M,W,TH 24 hr Comp. Olver Labs 9 9

Anoxic Selector 1 Effluent
Dissolved Oxygen 7 Days/wk Insitu City of Bedford 9

SBOD5 5 Days/wk 24 hr Comp. City of Bedford 9

MLSS 7 Days/wk Once Per Day City of Bedford 9

Anoxic Selector 2 Effluent
Dissolved Oxygen 5 Days/wk Insitu City of Bedford 9

SBOD5 5 Days/wk 24 hr Comp. City of Bedford 9

Anoxic Selector 3 Effluent Dissolved Oxygen 5 Days/wk Insitu City of Bedford 9

SBOD5 5 Days/wk 24 hr Comp. City of Bedford 9

Nitrate M,W,TH 24 hr Comp. Olver Labs 9

Activated Sludge
pH 7 Days/wk Insitu City of Bedford 9 9

Temperature 7 Days/wk Insitu City of Bedford 9 9

Dissolved Oxygen 7 Days/wk Insitu City of Bedford 9 9

MLSS 7 Days/wk Once Per Day City of Bedford 9 9

MLVSS 5 Days/wk Once Per Day City of Bedford 9 9

SVI 5 Days/wk Once Per Day City of Bedford 9 9

Oxygen Uptake Rate (OUR) Once Per Week City of Bedford 9 9

Clarifier Effluent
pH 7 Days/wk 24 hr Comp. City of Bedford 9 9

Temperature 7 Days/wk Insitu City of Bedford 9 9

Alkalinity 7 Days/wk 24 hr Comp. City of Bedford 9 9

COD 5 Days/wk 24 hr Comp. City of Bedford 9 9

SCOD 5 Days/wk 24 hr Comp. City of Bedford 9 9

BOD5 5 Days/wk 24 hr Comp. City of Bedford 9 9

SBOD5 5 Days/wk 24 hr Comp. City of Bedford 9 9

TSS (Effluent, RAS, WAS) 5 Days/wk 24 hr Comp. City of Bedford 9 9

TKN M,W,TH 24 hr Comp. Olver Labs 9 9

Ammonia M,W,TH 24 hr Comp. Olver Labs 9 9

Nitrate M,W,TH 24 hr Comp. Olver Labs 9 9

Nitrite M,W,TH 24 hr Comp. Olver Labs 9 9

Both pilot units were fed equalized primary effluent.  The sludge age of the pilot

units were kept constant at 10 days, and controlled hydraulically by wasting (via

submerged withdrawal procedure) three times daily directly from the aeration basins.

Speed controlled peristaltic pumps fed each of the pilot units and a peristaltic